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Web Announcement 2274 

 
Attention Provider Type 60 (School Health Services):   

Billing Guide Updated 
The Billing Guide for Provider Type 60 (School Health Services) has been updated to show the Targeted Case 
Management code billable by PT 60.  Procedure code T1016 is covered for children and adults that meet Levels I 
and II in the Intensity of Needs Grid only.  Providers must bill using the U1 modifier to determine the first starting 
month, U2 for the second month, U3 for the third month and U4 for the fourth month.  If the claim is outside the 
four consecutive months, do not bill with modifiers U1 to U4. 

The PT 60 Billing Guide also shows the service limitations for procedure codes billed by PT 60.  The limits match 
federally mandated Medically Unlikely Edits (MUE).  Providers are reminded to bill 1 unit for each recipient per 
session. 

 

 

https://www.medicaid.nv.gov/Downloads/provider/NV_BillingGuidelines_PT60.pdf

